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2.715 GHz 3.000 GHz 1.000 MHz 2.98056 GHz -43.13 dBm -18.13 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.97344 GHz -43.42 dBm -18.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -37.88 dBm -12.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -38.07 dBm -13.07 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.41485 GHz -45.10 dBm -20.19 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.37035 GHz -45,32 dBm -20.32 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.77990 GHz -44.04 dBm -19.04 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.75441 GHz -44.16 dBm -19.16 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.84602 GHz -41.49 dBm -16.40 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.84702 GHz -41.38 dBm -16.38 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.50667 GHz -39.77 dBm -14.77 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.49917 GHz -30.91 dBm -14.91 d&
( ) J o ( I ] 2
Date: 31.MAR.2025 16:58:08 Date: 31.MAR 2025 16:59.17

Hig

hest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
| SPURIOUS_ 5_
-40 dBs et
Pl P JURR I e e PV v VY P y
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -43.56 dBm -18.56 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.09989 GHz -44.,08 dBm -19.08 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,71593 GHz -42,21 dBm -17.21 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.88926 GHz -38.18 dém -13.18 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.38035 GHz -45.27 dém -20.27 d8B
10.000 GHz 14.000 GHz 1.000 MHz 12.79040 GHz -44.24 dim -19.24 dB
14,000 GHz 18,000 GHz 1.000 MHz 1584802 GHz -41.60 dBm -16.60 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.49367 GHz -39.90 dBm -14.90 d&
i —
JL J -

Date: 31 MAR 2025 17:00:27
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saronas. FCC RF Test Report

Report No. : FG522406B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Voltage
Temperature (°C) Frequency Offset (Af)
(Volt) Result
(Hz)
50 Normal Voltage -1.8
40 Normal Voltage 2.7
30 Normal Voltage 2.4
20(Ref.) Normal Voltage 2.5
10 Normal Voltage 2.1
0 Normal Voltage 2.9
PASS
-10 Normal Voltage 3.3
-20 Normal Voltage 1.1
-30 Normal Voltage 1.9
20 Maximum Voltage 2.3
20 Normal Voltage 25
20 Minimum Voltage 3.4
Note:
1. Normal Voltage = 12 V; Minimum Voltage = 9 V; Maximum Voltage = 43 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
[IMAX(AT)| = 3.4Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(AT)] 2496.272197 > 2496 MHz
PASS
fu + [MAX(AT)| 2689.747803 < 2690 MHz
Sporton International Inc. (Kunshan) Page Number : A80 of A100
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saronas. FCC RF Test Report

Report No. : FG522406B

LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.96 6.09 - PASS

LTE Band 71/ 20MHz / QPSK

Middle Channel / Full RB

LTE Band 71/ 20MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 14,00 b Ref Level 30.00 cBm  Offset 14,00 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
o [
[
o o
00 3 00
§
|
X
1E- = 1E- -
T X
3 3
| \
\
1 ‘ 1 !
X i
\ |
t b
| !
1
|
|
F 680.5 MHz Mean Pwr + 20.00 di F 680.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function : 130000) C y Ci Distribution Function Samples: 130000
Mean | poak | | 0.9 Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,66 cbm 2560 dbm 4.96 dB Trace 1 | 1896 cbm 25,57 dbm 7.01d8 07 db 5.01d8 5.09 dB 5.57 dB
e — —
[ CECRREE N BRRREEEE e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

FCC ID : B32UX6004GA
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s=aranas. FCC RF Test Report Report No. : FG522406B

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4900 | 491 | 9.77 | 9.69 | 14.42 | 14.30 | 19.06 | 19.22
Sporton International Inc. (Kunshan) Page Number 1 A82 of A100
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saronas. FCC RF Test Report

Report No. : FG522406B

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 31.MAR.2025 22.00.41

Cate: 31.MAR 2026 22.01:21

s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.6a dBm) ™M1[1] 14.96 dBm)
681.13900 MHz 679.98100 MHZ,
= Y nde 26.00 dB)| @ o 26.00 dB|
104 I AT (W i F\J\fl-ﬁhv'\, 4.895000000 MHz| " A 4.905000000 MHZ|
T Q factor 139.1 138.6
o d J )
. !
/
10 d - -
204 — \
A \
PR e . N ~m
o e -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 681.139 MHz 14.63 dam nd8 down 4.895 MHz ML 579,981 MHz 14.36 dam nd8 down 4,905 MRz
T1 1 678.052 MHz -11.55 dbm nd8 26.00 dB T1 L 676.032 MHz -11.76 dm nd8 26,00 d8
T2 1 682.948 MHz -11.50 d8m Q factor 139.1 T2 1 6B2.938 MHz -11.57 ddm Q factor 138.6
L I 4 - [S JL 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 31.MAR 2025 22.16.40

DCate: 31 MAR 2025 221718

ectrum t"? pectrum l"%‘
Ref Level 30.00 Gbm  Offset 14,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 14,00 db @ RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.75 dBm)| ™M1[1] 14.90 dBm)
678.1620 MHz 681.8990 MHz
= ndB 26.00 dB)| @ ")‘{mm 26.00 dB|
104 ol NN e 0.770000000 MHZ 104 AL e BN 9.690000000 MHZ|
7 Q factor | 69.4 i Q factor \ 70.9
/ |
04 I 04 |
T { |
3 di J
-10 df 7 -10 ; “
Al
20 d { 20 d /
P A [ h ,\Ajﬁ_,./—-"- e
=5 36 dam-
40 df -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 678.162 MHz 15.75 dem ndB_down 9.77 MHz ML 581,899 MHz 14.90 dBm ndB_down 9,69 MHZ
TL 1 675.565 MHz -9.93 dBm ndd 26.00 dB T1 L 675.625 MHz -10.63 dBm nd8 26.00 dB
T2 1 685.335 MHz -10.92 dém Q factor 69.4 T2 1 6BS.315 MHz -10.81 dém Q factor 70.4
- - —
L JL J L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32UX6004GA
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s=aranas. FCC RF Test Report Report No. : FG522406B

LTE Band 71
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

pectrum t"? um ["5“
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.61 dBm) ™M1[1] 14.90 dBm)
681.4590 MHz 683.4670 MHz
= i ndB 26.00 dB)| @ fige 26.00 dB|
104 ror e N LA BTy L 14.416000000 MHz| 104 e A £y pea ] W“"«M-«.-_.f\ 14.296000000 MHz
If Q factor 47.3 {' Q factor | 47.8
od / | od
/ | 1
10 d ! 10 di \JI
f \
20 d 1 20 di
= [ S eed
30 Bk Plamr e v . R n e
=30 30,
40 df -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 681.450 MHz 14.61 dBm ndB_down 14.416 MHz ML 583,467 MHZ 14.30 dBm ndB_down 14,296 MHz
TL 1 673.277 MHz -11.33 dbm nd8 26.00 dB T1 L £73.457 MHz -12.04 dBm nd8 26.00 dB
T2 1 687.693 MHz -11.95 dam qQ factor 47.3 T2 1 5B7.753 MHZ -12.33 dam qQ factor 47.8
L I 4 - [S JL 4

Date: 31.MAR 2025 23:20.38 DCate: 31 MAR 2025 23.21.18

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum s pectrum &
Ref Level 30.00 abm  Offset 14.00 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 14.00 0B = RBW 300 kh
j= Att 30de  SWT 37.8ps @ VBW 1 MHz Mode Auto FFT b Att 30 dB SWT 37Bps @ VBW 1MHz Mode aAuto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
™M1[1] 13.50 dBm) ™M1[1] 12.48 dBm)
683.9770 MHZ, 686.8540 MHz
20 EUB 26.00 dB| 20 ndg 26.00 dg|
. e o A e e o e 19.061000000 MHz . pn o Bitn X 10.221000000 MHz
| f
d / | a4 |
a { o T
Yy 1 e o o)
/ L 7
20 d + 20 di
w\/’j R s { |y
. e s o [ PO S T
gy At
-40 ds -40 di
-50 df -50 di
-60 df -60 df
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 683.977 MHz 13.50 dBm nd@ down 19.061 MHz M1 6B6.B54 MHz 12.48 dBm nd@ down 19,221 MHZ
TL 1 670.83 MHz -12.60 dBm ndB 26.00 dB TL 1 670.79 MHz -13.73 dBm ndB 26.00 d&
T2 1 689.891 MHz -12.32 dém Q factor 35.9 T2 1 690.01 MHz -13.83 dém Q factor 35.7
L ] J V- \ JU J ) v
Date: 31.MAR 2025 233648 Date: 31 MAR 2025 23:3727
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Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 450 | 447 | 9.01 | 899 | 1340 1343 |17.86 | 17.82
Sporton International Inc. (Kunshan) Page Number : A85 of A100
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LTE Band 71
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

pectrum s um &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 13.56 dBm) 13.41 dBm)
681.53900 MHz 679.79100 MHz
= 3 4.495504496 MHz @ ,\ 4.465534466 MHz
1 5 e 104 contan nd o, R
/ 1
od i 0 d . E
J \
/ !
10 df -10d ,-/
/
20 d \ 20 d £
él“‘ v o n oA At . .
E A -0 Afian~ve
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 581.539 MHz 13.56 dam ML 579,791 MHz 13.41 dam
TL 1 678.25225 MHz 6.61 dBm Oce Bw 4,495504496 MHz T1 L 678.27223 MHz 6.37 dBm Oce Bw 4.455534466 MHz
T2 1 682.74775 MHz 9.07 dam T2 1 682.73776 MHz 7.69 darm
L I 4 - [S JL 4

Date: 31.MAR 2025 22.00:28 Date: 31.MAR.2025 22.01.07

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum s pectrum &
Ref Level 30.00 bm  Offset 1+.00 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 14.00 0B w RBW 300 kh
o Att 30de SWT  18.5us @ VBW 1MHz  Mode Auto FFT o Att a0 dE SWT 185y @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P Miax (e 17x Max
MI[1] 15.95 dBm)| 15.15 dBm
- . 681.8790 MHZ, - 6680.9000 MHz
B % Oce Bue 9.010089011 MHz £.991008991 MHz
B T R N e ANy R SRR
104 Wed - 104 e
! Y )i
0d / \l 0 d
-1 d / N 10 di L
] X ]
\
20 d ——+ - 20 d J,‘
. Ay R AT SN PPN e A
=30 o =0
40 d -40 de
50 -50 df
0d 60 d
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 581,870 MHz 15.95 dBm ML 580,98 MHz 15.15 dBm
TL 1 676.0045 MHz 10.34 dam Oce Bw 9.010985011 MHz 1 L 676.0245 MHz 8.51 dam Oce Bw 8.991008991 MHz
T2 1 685.0155 MHz 9.22 dam T2 1 585.0155 MHz 9.15 dam
L ] J V- \ JU J ) v
Date: 31.MAR 2025 221626 Date: 31 MAR 2025 221705
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LTE Band 71

pectrum s um &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mede Auto FFT o Att a0 dE SWT  253ps @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.53 dBm 13.27 dBm)|
- 684.0160 MHz - 679.7210 MHz
o 13.996605397 MHz ™ 13.426573427 MHz
£y i | ™ pra| A2 L Fa
10d - 104 ;
f \ !
od 0 d [
| !
10 d ! -10 d - -
] ] \
d [ 4
20 20d
n [ i b
P AR PP S el s P A
3 <Ay s
40 d 40 d
50 d S0 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 584.816 MHz 14,53 dam ML 579,721 MHz 13.27 dam
T1 1 673.8167 MHz 10.20 cBm Oce Bw 13.396603397 MHz T1 L 573.6167 MHz 7.67 dm Oce Bw 13.426573427 MHz
T2 1 687.2133 MHz 9.31 dam T2 1 587.2433 MHz 9.51 dam
L I 4 - [S JL 4
Date: 31.MAR 2025 23:2025 Date: 31 MAR 2025 23,2104
Spectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  37.8us @ VBW 1MHz  Mede Auto FFT o Att a0 dE SWT  37.8ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.95 dBm)| MI[1] 12.43 dBm
66,4940 MHZ 66 0 MHZ,
= 3 17.862137862 MHz @ 17.822177822 MHz
04 L1 PRI PN SO AV RO SN, =Y 04 T8 N Jazz
i ‘ [ |
0 df i 0 df ,J |
-tod fJ “ -10d . T
\ | \
/ |
20 d - 20 d
7 \
=, o L . ot o
R vy L
-40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 585.494 MHz 12.95 dam ML L 6B2.857 MHz 12.43 dam
T1 1 6716280 MHz 5.37 dam Oce Bw 17.862137862 MHz T1 L 671.5889 MHz 5.93 dam Oce Bw 17.822177822 MHz
T2 1 589,491 MHz 10.62 dam T2 1 589.4111 MHz 7.62 darm
L ] J V- \ JU J ) v
Date: 31.MAR 2025 23:35:34 Date: 31 MAR 2025 23,37 14
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 1.APR.2025 11:36:40

Date: 1.APR.2025 11:41.43

ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P l\ 20 ghine {. S
10 dém 10 dBm "
b db \t 0 dem { \
-10 d8m -10 dBm I
SPURIOUS_LINE_ABS K \ ’( ]
-20 dem } \ -20 dBm f {
-30 dBm f 30 dem f|
L ] |
A \ L L ‘
-40 dem: n\M‘ T \L W \ 0 dem T lﬂ T
! [k
-50 dam o £ g =0 H n..ﬂ.l " \‘- -
| T
-60 dBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -32.09 d&m -19.69 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.69281 MHz 21.04 dém -8.96 d&
662.900 MHz £63.000 MHz 30.000 kHz 662.99725 MHz -25.60 dBm -12.60 dB 508,000 MH= 695,100 MHz 30.000 kHz £93,00055 MHz -25.64 dBm -12.64 dB
£63.000 MHz 668,000 MHz 100.000 kHz 66331718 MHz 20.70 dBm -9.30 db 598,100 MHz 709.000 MHz 100.000 kHz £98. 10544 MHz -33.23 dBm -20.23 dB
e ——
T
i L] I 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 1 APR 2025 11:39:10

Date: 1 APR 2025 11:44:16

P um u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 fugrwr
Limit fheck PAES | SPURIGUE CHANEKABS PABS
d 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 dhine 5
10 dBm 10dBm
”MMW‘NM""W-\ R N ey
0ds \ dem
-10 dem 10 dBm
SPURIOUS_LINE_ABS H ]
-20 derm FP 20 dBm \
-30 dam -30 dem
| —
o =
-40 dm -40 dem S ——
L RN
50 dem - 50 dem F—
__-—_—_n.._._.—f-'—/
-60 dBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£52.000 MHz 662,500 MHz 100.000 kHz 062,89456 MHz -30.23 dbm -17.23 d& 693.000 MHz 599,000 MHz 100.000 kHz 595,78071 MHz 7.16 dbm -22.84 dB
852.900 MHz | 663.000 Mhz 30.000 kHz £62 57757 Miz -31.08 dém -18.05 d& 508.000 MHz | 693.100 MHz 30.000 kHz 508,00005 MHz -32.20 dbm -19.20 db
R TS 558,000 MHz 100,000 kHz S66.27922 MHz 7.28 dBm -22.72 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -32.598 dBm -19.98 dB
Y
I J1 "

Sporton International Inc. (Kunshan)
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FCC ID : B32UX6004GA

Page Number : A88 of A100
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LTE Band 71/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 1.APR.2025 11:37.30

Date: 1.APR.2025 11.42.34

urh ﬂé}‘ S| um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
| 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS P [\ 20 dkine 5
10 dBm i 10 dBm "
b db JL 0 dem } \
-10 d8m ] -10 dBm :
SPURIOUS_LINE_ABS J | H‘ ‘l
-20 dBm } ]“1 -20 dBm 7 *
-30 dBm i -30 dem it |
I Alll | i
-40 dem 4 l“% ‘ ‘\ MJ “ é dem !l 1\
50 dem — = Yod aly + b sold JI LJ = —
-60 dBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -33.43 dBm -20.43 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.63786 MHz 19.78 dBm -10.22 dB
662.900 MHz £63.000 MHz 30.000 kHz 562.99715 MHz -25.78 dBm -12.78 dB 508,000 MH= 695,100 MHz 30,000 kHz £98,00005 MHz 25,80 dBm -12.80 de
663.000 MHz 568,000 MHz 100.000 kHz 663.37213 MHz 19.53 dém ~10.37 d8 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -34.82 dbm -21.82 dB
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652.000 MHz £62.900 MHz 100.000 kHz 662.89456 MHz -30.80 dém -17.80 d& 693.000 MHz 698.000 MAz 100.000 kHz 595.36513 MHz 6.16 dBm -23.84 db
562.900 Mrz | #63.000 Mhiz 30.000 kHz £62.99835 MHz -31.47 dam -18.47 d8 698.000 MHz | 609.100 Mz 30.000 kHz 508,00754 MHz -32.73 dBm -19.76 de
563.000 MHz 558,000 MHz 100.000 kHz £66.71370 MHz 5.54 dBm -23.46 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -34.03 dBm -21.03 dB
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Report No. : FG522406B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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652.000 MHz 662,000 MHz 100,000 kHz 661,44555 MHz -48.42 dBm -36.42 de 688.000 MHz £98.000 MHz 100.000 kHz 597, 40558 MHz 21.15 dBm -8.85 dB
662,000 MHz 663,000 MHz 30.000 kHz 662.99950 MHz -38.77 dBm -25.77 dB 698,000 MHz 633,100 MHz 30.000 kHz 508,00065 MHz -30.16 dBm -26.16 dB
£63.000 MHz 673.000 MHz 100.000 kHz 663.58442 MHz 20.77 dBm -9.23 db 658.100 MHz 709.000 MHz 100.000 kHz 698.11633 MHz -39.76 dbm -26.76 db
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
652.000 MHz £62.000 MHz 100.000 kHz 661,99500 MHz -35.84 dém -22.54 d £88.000 MHz 698.000 MAz 100.000 kHz 594.80818 MHz 4.30 dBm -25.70 db
662.000 MHz £63.000 MHz 30.000 kHz 66298751 MHz -37.33 dBm -24.33 dB 698,000 MHZ 598,100 MH2 30,000 kHz 08 02443 e 3731 dom 2431 db
563.000 MHz 573.000 Mtz 100.000 kHz £65.69231 MHz 4.35 dBm -25.65 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -34.53 dBm -21.58 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406B

LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 1.APR.2025 11:4817
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652.000 MHz 662,000 MHz 100.000 kHz 661,43556 MHz -49.29 d&m -36.29 dé 688.000 MHz 698.000 MHz 100.000 kHz 69742557 MHz 19.05 dBm -10.95 de
662.000 MHz £63.000 MHz 30.000 kHz 562.99950 MHz -40.45 dBm -27.45 dB 508,000 MH= 695,100 MHz 30.000 kHz £93,00034 MHz -36.43 dBm -23.43 de
£63.000 MHz 673.000 MHz 100.000 kHz 663.57443 MHz 18.08 dém ~11.02 d& 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -40.23 dbm -27.23 dB
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£52.000 MHz 662,000 MHz 100.000 kHz 661,96503 MHz -35.54 dbm -22.54 d& 688.000 MHz 698.000 MHz 100.000 kHz 692,49051 MHz .37 dBm -26.63 dB
662.000 MHz 663,000 MHz 30.000 kHz 662,98352 MHz -37.54 dBm -24.54 dB 698.000 MHz 698,100 MHz 30.000 kHz 698,00315 MHz -38.38 dBm -25,38 dB
563.000 MHz £73.000 MHz 100.000 kHz 666.46154 MHz 3.34 dBm -26.56 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -35.65 dbm -22.65 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406B

LTE Band 71/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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652.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -39.27 dém -26.27 de 6832.000 MHz /98.000 MHz 100.000 kHz 697,13836 MHz 20.17 dim -9.83 dB

662,500 MHz 663,000 MHz 30.000 kHz 662.99545 MHz -36.73 dBm -23.73 dB 508.000 MHz 509,100 MHz 30,000 kHz £08,00165 MHz -37.99 dBm -24.99 dB

£63.000 MHz 578,000 MHz 100.000 kHz 663.84665 MHz 20.22 dBm -9.78 d& 698.100 MHz 709.000 MHz 100.000 kHz 698,10544 MHz -39.21 dbm -26.21 db
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
552.000 MRz | 662,900 MHZ 100,000 kHz 662,84011 MHz ~36.66 dBm -23.66 dB 683,000 Mz | 636,000 Mz 100,000 Kiz 501 47403 Mz 16 B  21.69 B
662.500 MHz 663,000 MHz 30.000 kHz 662,57148 MHz -40.87 dBm -27.87 dB 698.000 MHz 698,100 MHz 30.000 kHz 698,00045 MHz -40.87 dBm -27.87 dB
563.000 MHz £78.000 MHz 100.000 kHz £71.60989 MHz 1.76 dBm -28.24 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -37.17 dBm -24.17 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406B

LTE Band 71/ 15MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -40.17 dBm -er.17 dé 683.000 MHz 698.000 MHz 100.000 kHz 697.16833 MHz 18.63 dBm -11.17 de

662.900 MHz £63.000 MHz 30.000 kHz 662.99036 MHz -38.56 dBm -25.56 dB 508,000 MH= 695,100 MHz 30.000 kHz £93,00045 MHz -32.38 dBm -25.38 dB

£63.000 MHz 678.000 MHz 100.000 kHz 663.86164 MHz 18.33 dém ~11.67 d8 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -40.06 dbm -27.06 dB
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
652.000 MHz £62.900 MHz 100.000 kHz 66288367 MHz -37.64 dém -24.64 d £83.000 MHz 698.000 MAz 100.000 kHz 580.06144 MHz 0.73 dém -29.27 db
562.900 Mrz | 663.000 Mhiz 30.000 kHz £62.99785 MHz -41.01 dam -28.01 d8 698,000 MHz | 609.100 Mz 30.000 kHz 508,00155 MHz -41.52 dém -28.52 de
563.000 MHz 578000 Mtz 100.000 kHz £72.45304 MHz 0.92 dBm -29.08 dB £98.100 MHz 709.000 MHz 100.000 kHz £98,17078 MHz -37.50 dBm -24.90 dB
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LTE Band 71/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,900 MHz 100.000 kHz 66289456 MHz -43.65 dBm -30.65 d& 678.000 MHz 698.000 MHz 100.000 kHz 596.03107 MHz 20.16 dBm -9.84 db
562.900 MH2 | 663,000 MHz 30.000 kHz 062,58545 MHz -43.34 dém -30.34 d8 698.000 MHz | 693,100 MHz 30,000 kHz 598,00005 MHz -42.91 dBm -29.91 dB
563.000 MHz 583.000 MHz 100.000 kHz 664.08691 MHz 20.32 dBm -9.58 d& 598.100 MHz 705.000 MHz 100.000 kHz 598.10544 MHz -43.28 dbm -30.28 dB
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Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
652.000 MRz 662,900 MHZ 100,000 kHz 662,88367 MRz -36.58 dem 25,58 06 675.000 MHZ NI 100 000 kHz T 060 dBm -zgﬁl
562.900 Mrz | #63.000 Mhiz 30.000 kHz £62.99505 MHz -42.51 dam -29.51 d8 698.000 MHz | 609.100 Mz 30.000 kHz 508,06319 MHz -41.41 dm -28.41 de
563.000 MHz 583000 MHz 100.000 kHz £74.89910 MHz 0.63 dBm -29.37 dB& £98.100 MHz 709.000 MHz 100.000 kHz £98.94391 MHz -37.45 dBm -24.45 dB
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Report No. : FG522406B

LTE Band 71/ 20MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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Rangelow | Rangeup | REBW | Frequency | PowerAbs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -43.01 dBm -30.91 dé 676.000 MHz 698.000 MHz 100.000 kHz 696.93107 MHz 18.55 dBm -11.45 de
662.900 MHz £63.000 MHz 30.000 kHz 562.99545 MHz -43.06 dBm -30.06 dB 698,000 MHz 695,100 MHz 30.000 kHz £93,00554 MHz -43.20 dBm -30.20 dB
663.000 MHz 683,000 MHz 100.000 kHz 664.10889 MHz 19.06 dBm -10.94 dB 698.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -43.99 dBm -30.99 dB
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Conducted Spurious Emission

LTE Band 71 / 5MHz

" oo 2 aor
o = p v
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
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Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 228.52234 MHz -54,37 dBm -41.37 dB 30.000 MHz 652.000 MHz 100.000 kHz 564.42435 MHz -54.24 dBm -41.24 dB
709,000 MHz 1.000 GHz 100.000 kHz 924.13439 MHz -53,35 dBm -40,35 dB 709,000 MHz 1,000 GHz 100.000 kHz 95410240 MHz -53.67 dBm -40,67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99175 GHz -44.25 dBm -31.25dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97426 GHz -44.41 dBm -31.41dB
3.000 GHz 5.000 GHz 1.000 MHz 4.27393 GHz -41.72 dBm -28.72 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.37091 GHz -41.40 dBm -28.40 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.28175 GHz -39.49 dBm -26.49 db 5.000 GHz 7,000 GHz 1.000 MHz 65.99275 GHz -20.60 dBm -26.60 di
—_— —_—
)i 2 )i w
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Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 479.93454 MHz -54.41 dBm -41.41 dB
709.000 MHz 1.000 GHz 100.000 kHz 892,51766 MHz -53.67 dem -40.67 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99925 GHz -44.25 dbm -31.25 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,31692 GHz -41.63 dBém -28.63 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -39.46 dBm -26.46 d&
i
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LTE Band 71/ 10MHz

Spectrum = sp o
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
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-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 618.05576 MHz -54,32 dBm -41.32 dB 30.000 MHz 652.000 MHz 100.000 kHz 335.73733 MHz -54,19 dBm -41,19 dB
709,000 MHz 1.000 GHz 100.000 kHz 926.12256 MHz -53.54 dBm -40,54 dB 709,000 MHz 1,000 GHz 100.000 kHz 934.51166 MHz -53.64 dBm -40.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89825 GHz -44.52 dBm -31.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96676 GHz -44.42 dBm -31.42 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.36241 GHz -41.78 dBm -28.78 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.35041 GHz -41,75 dBm -28.75 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.68683 GHz -39.65 dBm -26.65 dB 5.000 GHz 7,000 GHz 1.000 MHz 65.87978 GHz -30.56 dBm -26.56 dB
—_— —_—
\ I ) ] ( Il J w
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Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 490.93331 MHz -54.17 dBm -41.17 dB
709.000 MHz 1.000 GHz 100.000 kHz 965.88594 MHz -53.65 dem -40.65 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96026 GHz -44.24 dbm -31.24 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,.33642 GHz -41.81 dBm -28.81 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -39.66 dBm -26.66 d&
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LTE Band 71/ 15MHz

Spectrum = sp o
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
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Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 189.05230 MHz -54.13 dBm -41.13 dB 30.000 MHz 652.000 MHz 100.000 kHz 199.96039 MHz -54.,18 dBm -41,18 dB
709,000 MHz 1.000 GHz 100.000 kHz 921.41885 MHz =-53,73 dBm -40,73 dB 709,000 MHz 1,000 GHz 100.000 kHz 924 95876 MHz -53.79 dBm -40,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897326 GHz -44.24 dBm -31.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96726 GHz -44.38 dBm -31.38 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.27593 GHz -41.65 dBm -28.65 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.41290 GHz -41,76 dBm -28.76 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.25076 GHz -39.38 dBm -26.38 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.87428 GHz -30,49 dBm -26,49 d&
—_— —_—
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Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 637.67118 MHz -54.17 dBm -41.17 dB
709.000 MHz 1.000 GHz 100.000 kHz 710.47900 MHz -50.01 dem -37.01 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99275 GHz -44.09 dbm -31.09 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,28243 GHz -41,82 dBém -28.82 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.88828 GHz -39.57 dBém -26.57 d&
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LTE Band 71/ 20MHz

Spectrum = sp o
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
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Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 623.84470 MHz -53.95 dBm -40.95 dB 30.000 MHz 652.000 MHz 100.000 kHz 642.45543 MHz -54.22 dBm -41.22 dB
709,000 MHz 1.000 GHz 100.000 kHz 935.86944 MHz -53.64 dBm -40,64 dB 709,000 MHz 1,000 GHz 100.000 kHz 970.58965 MHz -53.54 dBm -40,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87926 GHz -44.19 dBm -31.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96076 GHz -44.52 dBm -31,52 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.08098 GHz -41.64 dBm -28.64 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.08548 GHz -41,894 dBm -28.84 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.28475 GHz -39.64 dBm -26.64 dBb 5.000 GHz 7,000 GHz 1.000 MHz 6.92827 GHz -30.65 dBm -26.65 dB&
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Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 351.19045 MHz -54.30 dBm -41.30 dB
709.000 MHz 1.000 GHz 100.000 kHz 976.99058 MHz -53.67 dem -40.67 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99375 GHz -44.19 dBm -31.19 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,35041 GHz -41.76 dBm -28.76 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.88728 GHz -39.60 dém -26.60 d&
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Frequency Stability

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Voltage
Temperature (°C) Frequency Offset (Af)
(Volt) Result
(Hz)
50 Normal Voltage 3.4
40 Normal Voltage 3.9
30 Normal Voltage 4.9
20(Ref.) Normal Voltage 2.2
10 Normal Voltage -3.7
0 Normal Voltage -1.1
PASS
-10 Normal Voltage -2.3
-20 Normal Voltage 2
-30 Normal Voltage 2.9
20 Maximum Voltage 4.1
20 Normal Voltage 2.2
20 Minimum Voltage -4.4
Note:
1. Normal Voltage =12 V.; Minimum Voltage = 9 V.; Maximum Voltage = 43 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
[MAX(AT)| = 4.9Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(AT)] 663.272225 > 663 MHz
PASS
fu + [MAX(AT)| 697.747755 < 698 MHz

Sporton International Inc. (Kunshan)
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s=aranas. FCC RF Test Report Report No. : FG522406B
Appendix B. Test Results of Radiated Test
Radiated Spurious Emission
. Temperature : 21~25C
Test Engineer : Jake : =
Relative Humidity : 51~53%
For Sample 1:
LTE Band 7 / 20MHz / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
5008 -59.69 -25 -34.69 -69.90 3.03 13.24 H
7500 -59.86 -25 -34.86 -69.31 3.56 13.01 H
Lowest 10006 -59.26 -25 -34.26 -68.78 3.92 13.44 H
5008 -59.74 -25 -34.74 -69.95 3.03 13.24 \
7500 -60.75 -25 -35.75 -70.20 3.56 13.01 V
10006 -60.20 -25 -35.20 -69.72 3.92 13.44 \Y
5050 -60.46 -25 -35.46 -70.67 3.03 13.24 H
7584 -60.68 -25 -35.68 -70.13 3.56 13.01 H
Middle 10104 -60.27 -25 -35.27 -69.79 3.92 13.44 H
5050 -60.85 -25 -35.85 -71.06 3.03 13.24 V
7584 -61.01 -25 -36.01 -70.46 3.56 13.01 V
10104 -60.32 -25 -35.32 -69.84 3.92 13.44 V
5106 -60.95 -25 -35.95 -71.16 3.03 13.24 H
7654 -60.02 -25 -35.02 -69.47 3.56 13.01 H
Highest 10202 -58.85 -25 -33.85 -68.37 3.92 13.44 H
5106 -60.67 -25 -35.67 -70.88 3.03 13.24 V
7654 -59.36 -25 -34.36 -68.81 3.56 13.01 \Y
10202 -59.35 -25 -34.35 -68.87 3.92 13.44 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : BlofB4
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LTE Band 12/ 10MHz / QPSK

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1408 -66.24 -13 -53.24 -73.21 1.58 10.70 H
2112 -60.65 -13 -47.65 -68.90 2.102 12.50 H
Lowest 2816 -57.88 -13 -44.88 -66.77 2.856 13.90 H
1408 -64.27 -13 -51.27 -71.24 1.58 10.70 V
2112 -57.46 -13 -44.46 -65.71 2.10 12.50 V
2816 -57.36 -13 -44.36 -66.25 2.86 13.90 V
1408 -65.08 -13 -52.08 -72.05 1.58 10.70 H
2120 -60.08 -13 -47.08 -68.33 2.102 12.50 H
Middle 2824 -57.50 -13 -44.50 -66.39 2.856 13.90 H
1408 -62.73 -13 -49.73 -69.70 1.58 10.70 V
2120 -59.52 -13 -46.52 -67.77 2.10 12.50 V
2824 -57.17 -13 -44.17 -66.06 2.86 13.90 V
1416 -64.50 -13 -51.50 -71.47 1.58 10.70 H
2120 -60.29 -13 -47.29 -68.54 2.102 12.50 H
Highest 2824 -57.46 -13 -44.46 -66.35 2.856 13.90 H
1416 -63.05 -13 -50.05 -70.02 1.58 10.70 V
2120 -59.32 -13 -46.32 -67.57 2.10 12.50 V
2824 -57.26 -13 -44.26 -66.15 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13 /5MHz / QPSK
Frequency ERP Limit O_ve_r SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HV)
(dB) (dBm) (dB) (dBi)
1552 -58.01 -13 -45.01 -60.64 1.09 5.87 H
2328 -59.43 -13 -46.43 -61.83 1.37 5.92 H
3112 -57.64 -13 -44.64 -61.53 1.64 7.68 H
Lowest
1552 -61.64 -13 -48.64 -64.27 1.09 5.87 V
2328 -58.10 -13 -45.10 -60.50 1.37 5.92 V
3112 -57.44 -13 -44.44 -61.33 1.64 7.68 V
1560 -59.54 -42.15 -17.39 -62.17 1.09 5.87 H
2336 -59.80 -13 -46.80 -62.20 1.37 5.92 H
il 3120 -57.92 -13 -44.92 -61.81 1.64 7.68 H
Middle 1560 62.88 | -4215 | -20.73 65.51 1.09 5.87 v
2336 -58.04 -13 -45.04 -60.44 1.37 5.92 \Y
3120 -57.54 -13 -44.54 -61.43 1.64 7.68 V
1568 -61.08 -42.15 -18.93 -63.71 1.09 5.87 H
2344 -59.50 -13 -46.50 -61.90 1.37 5.92 H
Highest 3128 -58.35 -13 -45.35 -62.24 1.64 7.68 H
1568 -63.18 -42.15 -21.03 -65.81 1.09 5.87 \Y
2344 -57.96 -13 -44.96 -60.36 1.37 5.92 V
3128 -57.91 -13 -44.91 -61.80 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 13/ 10MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Frequency ERP Limit . . Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1552 -58.71 -13 -45.71 -61.34 1.09 5.87 H
2328 -59.44 -13 -46.44 -61.84 1.37 5.92 H
Middle 3112 -57.73 -13 -44.73 -61.62 1.64 7.68 H
1552 -61.32 -13 -48.32 -63.95 1.09 5.87 V
2328 -57.70 -13 -44.70 -60.10 1.37 5.92 V
3112 -57.27 -13 -44.27 -61.16 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 20MHz / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
4994 -59.70 -25 -34.70 -69.91 3.03 13.24 H
7486 -61.13 -25 -36.13 -70.58 3.56 13.01 H
Lowest 9992 -60.00 -25 -35.00 -69.52 3.92 13.44 H
4994 -59.94 -25 -34.94 -70.15 3.03 13.24 \Y
7486 -60.14 -25 -35.14 -69.59 3.56 13.01 V
9992 -60.03 -25 -35.03 -69.55 3.92 13.44 V
5162 -61.11 -25 -36.11 -71.32 3.03 13.24 H
7752 -60.39 -25 -35.39 -69.84 3.56 13.01 H
i 10342 -60.11 -25 -35.11 -69.63 3.92 13.44 H
Middle 5162 -61.25 -25 -36.25 -71.46 3.03 13.24 V
7752 -60.09 -25 -35.09 -69.54 3.56 13.01 V
10342 -60.34 -25 -35.34 -69.86 3.92 13.44 V
5344 -62.57 -25 -37.57 -72.78 3.03 13.24 H
8018 -58.91 -25 -33.91 -68.36 3.56 13.01 H
Highest 10678 -58.28 -25 -33.28 -67.80 3.92 13.44 H
5344 -62.38 -25 -37.38 -72.59 3.03 13.24 V
8018 -59.40 -25 -34.40 -68.85 3.56 13.01 V
10678 -59.11 -25 -34.11 -68.63 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 71/ 20MHz / QPSK

. Over S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1328 -65.57 -13 -52.57 -67.32 1.02 4.92 H
1992 -60.71 -13 -47.71 -62.68 1.27 5.39 H
Lowest 2656 -58.51 -13 -45.51 -61.44 1.49 6.57 H
1328 -63.70 -13 -50.70 -65.45 1.02 4.92 V
1992 -59.40 -13 -46.40 -61.37 1.27 5.39 V
2656 -58.05 -13 -45.05 -60.98 1.49 6.57 V
1344 -64.60 -13 -51.60 -66.35 1.02 4.92 H
2016 -60.29 -13 -47.29 -62.26 1.27 5.39 H
Middle 2688 -58.52 -13 -45.52 -61.45 1.49 6.57 H
1344 -60.26 -13 -47.26 -62.01 1.02 4.92 V
2016 -59.18 -13 -46.18 -61.15 1.27 5.39 V
2688 -58.14 -13 -45.14 -61.07 1.49 6.57 V
1360 -66.06 -13 -53.06 -67.81 1.02 4.92 H
2040 -61.00 -13 -48.00 -62.97 1.27 5.39 H
Highest 2712 -58.59 -13 -45.59 -61.52 1.49 6.57 H
1360 -65.55 -13 -52.55 -67.30 1.02 4.92 V
2040 -58.29 -13 -45.29 -60.26 1.27 5.39 V
2712 -58.26 -13 -45.26 -61.19 1.49 6.57 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
For Sample 2:
LTE Band 13 /5MHz / QPSK
Frequency ERP Limit O_ve_r SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HV)
(dB) (dBm) (dB) (dBi)
1552 -55.74 -13 -42.74 -58.37 1.09 5.87 H
2328 -60.10 -13 -47.10 -62.50 1.37 5.92 H
3112 -57.63 -13 -44.63 -61.52 1.64 7.68 H
Lowest
1552 -60.93 -13 -47.93 -63.56 1.09 5.87 V
2328 -58.50 -13 -45.50 -60.90 1.37 5.92 V
3112 -57.65 -13 -44.65 -61.54 1.64 7.68 V
1560 -59.38 -42.15 -17.23 -62.01 1.09 5.87 H
2336 -59.70 -13 -46.70 -62.10 1.37 5.92 H
il 3120 -57.57 -13 -44.57 -61.46 1.64 7.68 H
Middle 1560 -63.37 -42.15 -21.22 -66.00 1.09 5.87 V
2336 -58.23 -13 -45.23 -60.63 1.37 5.92 \Y
3120 -57.56 -13 -44.56 -61.45 1.64 7.68 V
1560 -64.78 -42.15 -22.63 -67.41 1.09 5.87 H
2344 -59.61 -13 -46.61 -62.01 1.37 5.92 H
Highest 3128 -57.28 -13 -44.28 -61.17 1.64 7.68 H
1560 -64.20 -42.15 -22.05 -66.83 1.09 5.87 V
2344 -58.00 -13 -45.00 -60.40 1.37 5.92 V
3128 -57.52 -13 -44.52 -61.41 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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